
15

14

4

3

2

4

15

9

6

5

7

5

6

1

8

11

12

13

10

11

12

11

LAND District Swing Arm



DESCRIPTIONPART NUMBERQTYITEM

Swing Arm Weldment210199-D01-0132-0011

Left Axle Plate Cover210180-D01-0120-CC12

Right Axle Plate Cover210179-D01-0120-CC13

Axle Slide210178-D01-0120-CC24

M8 x 1.25 x 70 Set Screw90004-08070-0S25

M8 x 1.25 x 20 Low Profile Socket 

Head

90003-08020-0P86

Rear Brake Guide210176-D01-0120-CC17

Swing Arm Bearing210177-D01-0100-AA28

M5 x .8 x 12 Flat Head90001-05012-0P29

Rear Wheel Fender210309-D01-0103-VC110

M6 x 1 x 12 Button Head90000-06012-0P411

M6 Washer90006-06000-0P412

Chain Gaurd210319-D01-0120-SM113

Wheel Axle120104-D01-0142-CC114

Axle Nut120113-D01-0141-CC215


